Minimum Design Standards for
Missouri Community Water Systems

Effective Dec. 10, 2013

Ay || DEPARTMENT OF

LADA £yt o302,
CRlmissourt ~ fre % Reportachnd
= File No.W P -2016-029%
% I52) NATURAL RESOURCES -

Division Of Environmental Quality Director Leanne Tippett Mosby

Public Drinking Water Branch

P.0. Box 17 ferson City, 102-0176
0. Box 176, Jef on City, MO 65 0 PUB2489



Nothing in this document may be used to implement any enforcement action or levy any penalty
unless promulgated by rule under Chapter 536, RSMo or authorized by statute.




This page intentionally left blank.



TABLE OF CONTENTS. ..o ccicstimusccsninnie s sssaasss st sy sssssssssssss s 10 e seassssassess 1450451840058 5110 8P SARSL LR PIERSPORE B OB RRE R £ 5
[...]
protection needs (if applicable). A priority listing of proposed improvements along with
cost estimates should also be included in the engineering report;

2. A current layout map, or maps, of the distribution system (standard size 24" x 36"). The
maps must show waterline sizes (existing and proposed), location of valves, fire hydrants
and flushing devices, along with street names;

3. Adoption of a minimum pipe size for waterline replacements not otherwise shown on the
master plan which will maintain a minimum pressure in accordance with Chapter 8 of
this document;

4. Examples of permanent records and drawings of the distribution system including lines,
valves, hydrants and cleanouts. Record plans must be large enough scale and provide
sufficient detail to locate lines, valves and other appurtenances for excavation using only
the plans;

5. Technical specifications prepared by an engineer covering construction materials,
installation, and disinfection procedures in accordance with American Water Works
Association standards;

6. Typical detail drawings by an engineer of special crossings, meter settings, valve settings,
hydrant settings, cleanouts, thrust blockings, etc.;

7. A brief statement about qualifications of the person responsible for construction and
inspection;

8. A description as to how permanent records and drawings will be provided. If permanent
records and drawings are to be prepared by a consulting engineer, a copy of the
agreement with the firm must be provided; and

9. Examples of inspection forms to be used to inspect water mains and appurtenances.

_———————
Dec. 10,2013 Page 14



Chapter 2 - General Design Considerations

2.0. General.

The design of a water supply system or treatment process encompasses a broad area.
Application of this chapter depends on the type of system or process involved.

2.1. Design Basis.
The system shall be designed for maximum day demand at the design year.

2.2. Plant Layout.
Design of new treatment plants, well houses and pump stations shall consider:

Functional aspects of the plant layout;

Provisions for future plant expansion;

Provisions for expansion of the plant waste treatment and disposal facilities;
Access roads, driveways, walks, and fencing;

Site grading and drainage;

Chemical delivery and storage facilities;

Security of facilities; and

Provisions for safety

SR oo a0 o

2.3. Building Layout.

Design shall provide for:

Adequate ventilation, lighting, emergency lighting, heating, and floor drainage;

Dehumidification equipment, if necessary;

Accessibility of equipment for operation, servicing, and removal;

Flexibility of operation, convenience of operation, and operator safety;

Chemical storage and feed equipment in separate rooms to reduce hazards and dust

problems;

f. Adequate facilities should be included for shop space and storage, consistent with the
designed facilities; and

g. Adequate number of emergency exits.

oo o

2.4. Site Selection Requirements.

a. Site must not be subject to a significant risk from floods, fires, pollution, or other disasters,
which could cause a breakdown of the public water supply system or portion thereof.

b. Non-submersible intake pumping equipment and accessories must be located or protected to
at least four feet above the 100-year flood elevation or the highest flood elevation on record.

c. The department must be consulted regarding any structure that may impede normal or flood
stream flows.

d. In earthquake prone areas, structures should be designed to withstand earthquake effects.

e. The site will provide all-weather access road to all significant facilities.

e, e e e i i?”e e ey
Dec. 10,2013 Page 15



2.5. Security and Safety Measures.

a. All water system facilities shall be designed to include measures to provide protection
against vandalism, sabotage, terrorist acts, or access by unauthorized personnel. Protection
measures may include, but is not limited to:

Lockable doors and access ways;

Secured outdoor electrical and control systems;

Windows designed to deter human entrance;

Exterior lighting sufficient to provide safe access and deter vandalism and sabotage; and

Fencing around vulnerable areas of drinking water facilities such as treatment and storage

facilities, pumping stations and wells with signs prohibiting unauthorized access.

b. Unless otherwise noted in this document, design and construction of all ladders, stairways,
handrails, safety cages, fall protection and other safety appurtenances for water system
facilities shall conform to the latest federal Occupation Safety and Health Administration
(OSHA) Regulation 29 CFR, Part 1910, Subpart D, Occupational Safety and Health
Standards, General Industry Standards. Safety appurtenances shall also conform to any
applicable local ordinances, codes, standards or portion thereof that are more stringent than
the OSHA standards.

ok o —

2.6. Electrical Controls.

Main switch gear electrical controls shall be located above grade, and in areas not subject to
flooding.

2.7. Standby Power.

For the system’s own protection, standby power or an alternate power source should be provided
for community water supplies that rely on their own treatment and pumping facilities to maintain
their water system so that water may be treated and pumped to the distribution system during
power outages to meet average day demand. Systems serving a population of 3,300 or greater
shall have arrangements in place for standby or backup power and shall include these
arrangements in their emergency operating plan.

2.8. Laboratory Equipment.

Each community water supply shall have its own equipment and facilities for routine laboratory
testing necessary to ensure proper operation. Laboratory equipment selection shall be based on
the characteristics of the raw water source and the complexity of the treatment process involved.
Laboratory test kits that simplify procedures for making one or more tests may be acceptable.
Analyses conducted to determine compliance with drinking water regulations must be performed
in an appropriately certified laboratory in accordance with “Standard Methods for the
Examination of Water and Wastewater,” methods recommended by the USEPA in their list of
approved methods or by methods approved by the department. Persons designing and equipping
facilities for which laboratory certification by the department is desired shall confer with the
department before beginning the preparation of plans or the purchase of equipment. Methods for
verifying adequate quality assurance and for routine calibration of equipment shall be provided.

-_——————
Dec. 10,2013 Page 16



2.8.1. Testing equipment

a. Surface water supplies:

1. Shall have a bench model Nephelometric turbidimeter;

2. Shall have continuous Nephelometric turbidity monitoring and recording
equipment on effluent lines located such that both filter effluent and filter-to-
waste can be monitored;

Shall have electrode pH meter;

Shall have equipment necessary to perform jar test;

Shall have titration equipment for both hardness and alkalinity; and
Should provide the necessary facilities for microbiological testing of water
from both the treatment plant and the distribution system.

b. Groundwater supplies, where pertinent:

1. Shall have test equipment capable of accurately measuring iron and
manganese to a minimum of 0.05 milligram per liter;

2. Shall have electrode pH meter;

3. Shall have titration equipment for both hardness and alkalinity; and

4. With lime softening facilities, should have a Nephelometric turbidimeter.

P

1

o5 o

ublic water supplies that:

Chlorinate shall have test equipment for determining both free and total
chlorine residual by methods in "Standard Methods for the Examination of
Water and Wastewater";

2. Fluoridate shall have test equipment for determining fluoride by methods in
"Standard Methods for the Examination of Water and Wastewater"; and

3. Feed polyphosphates and orthophosphates shall have test equipment capable
of accurately measuring phosphates from 0.1 to 20 mg/L.

C.

2.8.2.  Physical facilities
Sufficient bench space, adequate ventilation, adequate lighting, electrical receptacles,
storage room, laboratory sink, and auxiliary facilities shall be provided. Air
conditioning may be necessaty.

2.9. Monitoring and Recording Equipment.
All water treatment plants with a capacity of 0.5 MGD or more should be provided with
continuous monitoring and recording equipment to monitor water being discharged to the
distribution system.
a. Plants treating surface water and plants using lime for softening:
1. Should have the capability to monitor and record free or combined chlorine residual,
temperature and pH;
2. Shall have continuous monitoring of entry point disinfection residuals for systems with a
service population greater than 3,300 people; and
3. Should have monitoring of the parameters to evaluate adequate CT disinfection, such as
residuals, pH and water temperature.
b. Plants treating ground water using iron removal or ion exchange softening should have the
capability to monitor and record free chlorine residual.

ﬂ
Dec. 10,2013 Page 17




2.10. Sample Taps.

a. Sample taps shall be provided so that water samples can be obtained from each water source
and from appropriate locations in each unit operation of treatment.

b. Taps shall be consistent with sampling needs and shall not be of the petcock type.

c. Taps used for obtaining samples for bacteriological analysis shall be of material that resist
flaming, smooth-nosed type without interior or exterior threads, shall not be of the mixing
type, and shall not have a screen, aerator, or other such appurtenances.

d. The location of sample taps shall consider safety and ease of access for the operator,
including the height above the floor, and the drainage of flushed water.

e. Ground water sources require at least one sample tap prior to any chemical treatment for
compliance with the Ground Water Rule.

f. At least one sample tap after treatment and contact time is required for monitoring the
treatment processes.

2.11. Facility Water Supply.

a. The facility water supply service line and the plant finished water sample tap shall be
supplied from a source of finished water at a point where all chemicals have been thoroughly
mixed, and the required disinfectant contact time has been achieved.

b. There shall be no cross-connections between the facility water supply service line and any
piping, troughs, tanks, or other treatment units containing wastewater, treatment chemicals,
raw or partially treated water.

2.12. Wall Castings.

Consideration shall be given to providing extra wall castings built into the structure to facilitate
future uses whenever pipes pass through walls of concrete structures.

2.13. Meters.

All water supplies shall have an acceptable means of metering the raw water flow, finished water
flow, flow through the treatment plant, and treatment plant service flow.

2.14. Piping Color Code.

To facilitate identification of piping in plants and pumping stations the color scheme in Table 2
is recommended. In situations where two colors do not have sufficient contrast to easily
differentiate between them, a six-inch band of contrasting color should be on one of the pipes at
approximately 30-inch intervals. The name of the liquid or gas should also be on the pipe. In
some cases, it is also advantageous to provide arrows indicating the direction of flow.

b e e e e e e e e e ]
Dec. 10,2013 Page 18



Table 2 — Piping Color Code

TYPE OF PIPE [ PIPE COLOR

WATER LINES

Raw Olive

Settled or Clarified Aqua

Finished or Potable Dark Blue

CHEMICAL LINES

Alum or Primary Coagulant Orange

Ammonia White

Carbon Slurry Black

Caustic Yellow with Green Band

Chlorine (Gas and Solution)

Yellow

Fluoride

Light Blue with Red Band

Lime Slurry Light Green

Ozone Yellow with Orange Band
Phosphate Compounds Light Green with Red Band
Polymers or Coagulant Aids Orange with Green Band
Potassium Permanganate Violet

Soda Ash

Light Green with Orange Band

Sulfuric Acid Yellow with Red Band

Sulfur Dioxide Light Green with Yellow Band
WASTE LINES

Backwash Waste Light Brown

Residuals Dark Brown

Sewer (Sanitary or Other) Dark Gray

OTHER

Compressed Air Dark Green

Gas Red

Other Lines Light Gray

2.15. Disinfection.

All wells, pipes, tanks, and equipment which can convey or store potable water shall be
disinfected in accordance with the current AWWA procedures. Plans or specifications shall
outline the procedure and include the disinfectant dosage, contact time, and method of testing the

results of the procedure.

2.16. Manuals and Parts List.

Provisions for supplying the water system with an operation and maintenance manual including a
parts list, parts order form, and written instruction for start-up of the plant or station is required
for approval of any proprietary unit installed in the facility.

ﬂ
Dec. 10,2013 Page 19




2.17. Other Considerations.

Consideration must be given to the design requirements of other federal, state, and local
regulatory agencies for items such as safety requirements, special designs for the handicapped,
plumbing and electrical codes, construction in a flood plain, etc.

2.18. Automation.

The department encourages measures, including automation, which assist operators in improving
plant operations and surveillance functions. Automation is not a substitute for qualified staffed
operation and maintenance and all treatment plants must be staffed by qualified operators for
what the department determines to be an appropriate part of each working day. Off-site
automated operation of groundwater treatment facilities will be considered on a case by case
basis. Automated, unstaffed, unsupervised operation of a surface water treatment facility does
not adequately protect public health and is generally not acceptable. Automation of surface
water treatment facilities to allow unattended operation with staffed off-site control presents a
number of management and technological challenges that must be overcome before an approval
can be considered. Automation of any type of treatment facility requires that each facet of the
plant facilities and operations must be fully evaluated to determine what on-line monitoring is
appropriate, what alarm capabilities must be incorporated into the design and what staffing is
necessary. Consideration must be given to the consequences and operational response to
treatment challenges, equipment failure and loss of communications or power.

The engineering report to be submitted to the department for review must cover all aspects of the
treatment plant and automation system including the following information and criteria:

a. ldentification of all critical features in the pumping and treatment facilities that will be
electronically monitored, have alarms that directly contact a qualified operator, and can be
operated automatically or off-site via the control system. Include a description of automatic
plant shutdown controls with alarms and conditions that would trigger shutdowns. Dual or
secondary alarms may be necessary for certain critical functions; '

b. Provision for automated monitoring of all critical functions with major and minor alarm
features. Automated plant shutdown is required on all major alarms. Automated remote
startup of the plant is prohibited after shutdown due to a major alarm. The control system
must have response and adjustment capability on all minor alarms. Built-in control system
challenge test capability must be provided to verify operational status of major and minor
alarms;

c. The plant control system that has the capability for manual operation of all treatment plant
equipment and process functions;

d. A plant flow diagram that shows the location of all critical features, alarms and automated
controls to be provided;

e. Description of off-site control stations that allow observation of plant operations, receiving